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[ Test Mode [ TX N(HT40) Mode

Bandedge-CHO03 Bandedge-CH09
® “RBW 100 KHz Mark ® SRBW 100 KHz Mark )

“VEW 300 kB2 “VEW 300 kB2
Ref 20 dBm ate 30 aB ST 20 ms

T otffer TI[5 & e l T otffer 115 & e
i i
= i = }W;’ I
e
P
bt NP .
|
es om T e e 2.445 om @ om Ty =
Date: 22.JAN.2022 13:02:47 Date: 22.JAN.2022 13:0

® “RBW 100 X

VEW 300 kz

CHO3 - 10@t}h Harmonic of the fundamental fr(gquency

“RBW 100 xEz
xEz
Ref 20 dBm Ate 30 aB

Ref 20 dBm Ate 30 aB

Ref 20 dBm
T otffer 1[5 &

T otffer 1[5 &

“RBW 100 XEz Mark
" ez

e

T otffer 1[5 &
]

CHO06 — 10th Harmonic of the fundamental frequency
& ol L & , T e & T
= | ) = ) =
| . ]
\ L W T SR LR WWWWW
A R wden ] i) S O S R s PV ek

Seop 15 omz Stare 15 caz

CHO09 - 10th Harmonic of the fundamental frequency
& » T ey & » e ® » e e
= | ) = ) =
1 ] ‘
|
| A O P O U A e e
N 4 Ao L ‘ ] e WMMMWW

Date: 22.JAN.2022 13:04:47

Page 105 of 108




A
3 L L Report No.: BTL-FCCP-3-2111C041

APPENDIX H - POWER SPECTRAL DENSITY
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[ Test Mode [ TX B Mode
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -5.37 8.00 Complies
06 2437 -4.67 8.00 Complies
1" 2462 -4.91 8.00 Complies
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Test Mode [ TX G Mode
Frequency Power Spectral Density Max. Limit
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01 2412 -9.93 8.00 Complies
06 2437 -9.73 8.00 Complies
1" 2462 -8.56 8.00 Complies
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[ Test Mode [ TX N(HT20) Mode
Frequency Power Spectral Density Max. Limit
e (MHz) (dBm/3kHz) (dBm/3kHz) Resul
01 2412 -10.28 8.00 Complies
06 2437 -8.71 8.00 Complies
11 2462 -10.08 8.00 Complies
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Test Mode | TX N(HT40) Mode
Frequency Power Spectral Density Max. Limit
Sy (MHz) (dBm/3kHz) (dBm/3kHz) sl
03 2422 -12.12 8.00 Complies
06 2437 -12.10 8.00 Complies
09 2452 -12.17 8.00 Complies
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End of Test Report
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